Clay ysil] (el &3515 der 333k &35 ) b Jady) 301 Gl sl
ol § dygmog ind Olalls (as pus s Jlgw] «da)!

oasd Voo JS O oy paid oo Uiy bed 5F) Al 5

QLSY (AL Hsmidl S Jados derl ik Dol 135 sl sST Ol hol (351
Bz 8303 o) Y & oy eelod] (B9l dulo Ol sl ey Jl=iiYl ds
T e acdl] O b pllanl pus (Huall § doly pisy ysm sl b1) &yaall dogdl]
G doets 821 e Glsz ] 08 OIS gy ssab madl bdlus sV & sl
slyoo S o (salz b (Bymdl b p B ] gl 055 (8,8 A) a3
& s Ay ol § O¥in sl 5T Jolall § b (5 12) dSm dysmmaas
ssab onall § H e Il sl omatll el Wl § &1 8343 (el LT Jsedl
il of 0390 83 cslee Yl oms by

Hoasd Ve v e IS O g paid oo Uy led 53) 800
A

Hoasd Voo IS 30 doly gated O Ui Led SF) Taz 80

g9 sue (plasdl (sl LloY hs Wi b sas cladl pull LIS sue (plasd)
51 elaaS 5sab G s dysand] piliall el B I el LY glsiT e
8oL sl Ot gt 83b3 @l § 35S sledl Olgts 33L3 wshe iz Gisas
Lo (o)) ol 5aadl § a5 ol 5599 r9mi (35l b $) ikl &S l) doslall
e Sashl Blhy Sladl (ol Sadl 5l 1S Ol dysoad] des Y Gl dnls
OVl e gal) Wadl duwbus 3503 (wlls Al ) iol S Sl 3] b5 )
DloY g (Syall Bsiio) 8 sl sl/s eills dz gl o )53 puib S 1o daluwsr]
ezl (8 b dol bule Tnibs Jadsg alad] @ 8ol ¥l (gl guibg ony
Oladl dagis b i) i domite 5 s5b Sy 8o sl sl Uy alzrl
& Blol) sugh (o) BMEI ol g5 3t dohio) diblinkl dese Y
Ol Y pam

(Al OBL! oo Lo S5 Juime pds oS V) Jusbl 83uoe e duile 56T
B Y5t pby dz i dihy & pr ezt dzg diate dmdy (Bl23 )

dsly BT o4 oo Y

28 Ao dsle HBT gl s Jodas e (] Somd dusle ST 6 e 54l 13]
Jeolinl] i) & e dudlodl HBY s 303 el eliSe .5 40l oda & 835

WS el gl i dadlany dilsrll Slosheb) a w3kl a5 & desludl eliSe (obs]
A Ele BT s oe LEND

Okl 02555 duaS -0

JbY Jslize 5 gl o8 Ty slol i Jadony

CEXP) Jay 215 dudsll e g sbl deMall gyl elisl sy <l 1is ot Y
S 3o Y podl U] e Mall el b i

gt dr Ve 08 WP Y 8 dr s § slgll sy
osall ULl 45l SLladl sf Gl ols 32,k o5 L9l 6l e paliedl G ¥

Gl § ol delus lglasiad a5 b U D33Y e palsadl diy b oo
sl

S Olaglmeg dulsll b gizme -1
e Onbsl gsm
(ke 8130 8) (pdskely UensasS sus O sk sl ol ool

8190 &) Gnedskel ple V1 5 dunguS e O ksl porde £+ e 0 3 US G5

ioh 6 Obssh

s9all 5ka S o355 Ve Jl Bale Usomo 855 Lis 1Sl (e 0 A s5tome
o lll Ollitws sl 385 Sskbus

0o 23051 00uST5 Y-1-7000 (& )35t B 100 A ol 33

Al ©lgizmey Oebsl elsw) Juwall JS)

OIS Sl dolghu] dlie ol 31 USE § 1555 parde 1+ fozle £ Luacksl ol 51
el o sames gl s s amibl oo 83 ol em Y I Sile 2 09
L0A1" }A;n Y

Ssio dilie bl 3) Lo B YA e g5155 83 @ 950 ezmle Vo /oo £+ Cuilsl
(ool BTV e by 5 US

gl 3o B dlab) &S

o i Olsie

dusliall iy dilaia Vo oud Vsl gols
Wl - (1485) G5 YTV

O sole & B 0dy) dmzl e 5T S

il BTl oo 30

(NPC) 31501 dedluls iall il 5540
FATI-Y-0VTTY (S

e L1501 dadludls B2al) gl 35 M JLasd) (SSg
FATIEVN -V PATYY 1631
FYV-PROT-FYOF-PROE-VYYE-YTE « sdlslall o I

npc.drug@sfda.gov.sa : 35SV w0l
www.sfda.gov.sa/npe : 39Sy &8skl

elgs I
Sloglstl) pylie JSito dslisy clismo e 56 & gt oo slol -

el Oloslsss Jlamzad) ol | S5 @5y el dhoos ) -
L folinas Lalsss d5sY & Gl dukealls codal] 3] -
)l drogll § Boaonk] g0l 858 el <lAl5 a B Y -
bl B2 053 a5 Y -
JbY sl e Ty D9V &1 Jadoss -
) ol ol 35 e
sl Dslall ool

Qcinfa

o0 donpat)] Qb Jasl) gl ol Jalo <l gpadiss of e ol Sal> S 13)
gl Jols U3 Jawall sl el

ANV APR-NW:1}

& @i el hid g 838 JNs gluall of ol sl wled ol oulsilly i3 43
szl 5.5V 0de L5 (e OYY plasil 5l 83l (s s Sgu s
OWN

ke o IS (pzke V) pssdsall e Use o V o BT s <l i (g5
"psgall ge Jlb" &l gl

Gkl plasil &by de pdl -¥
15 Jarall ol b izl Jusall sl il Crog b Lo el 1ia Jolis
TSt oS5

Loss aoly 03 oo Laksl oo Ly sosbl &l @

Blaad] sy plasioly o Al @) sy sl plell go Gkl pol 31 Jsls S @
sl gas ga ool B sl Y g0 A 2ad VT Gy (el o 05 U2e)
Ry

89 JEL Jurwr e p2 IS 0 CBJI i § dunsd) clte y ol oSl 0]
syl

ksl e 813 de 2 Jsks

3585 @o pull bk pplisily Gl wS Bousdl ds e 35l Lol 3 sl 13)
gze sl QLB Bl ey sl olsall e 21 e

sl 3o, e ol BY sy Ml cllib o6 51 ol 3Y e 5315 de o Jols Ul &
Bose s Cmbaols yodll (e Ghidus O 3 5)lshll g 5 ol ] 45
A1 Bl sdag lsl

Okl Il Caus 13
Loasse § JWI psdl § Boambl ds ol Jglisd Sole ol sum] Jsls Capas 13]
Az Al ds ol gl dasliaa de sy Jslis ¥ dal]

Gashsl Jsls o g 13]
S e Bl okl Ut i el sl gl dlolgs eabl e

Jowall sl ol JLuls slsll i plasecal diyyb e 65 dliad s el OIS 13

Aesond] deslodl BV -€
O JS e B3l 54l Y U5 il THET 1l 1a Gy 3 981 US o
e Byl gl Y5 A 0555 L W dgisi Jlo & 4y

03 558l pus e 081 o B §55 W8 I desledl BV e ol Gy od
iopli¥l o wusl) § 6V

sl gills dr gl o5 Sy e oS sl § 5385 I pwlaasdl) SYelis
clos ) 858 JNs galedl il Aol DoY) me (Ssall $3iio) b gusdl
Gusbsl Jsls o L85 b Srgue Ul @ Gudslel /e suS s 9 unshl
9! e ey Jaily

Tas Togs pall bio by § cpmoslel /dsasuS st GB ksl oy O o5
Ggde ] 5 $35 8 luasd] OYelis 15Y s 5T WU b bl polsiY s
e ey Jaly slgull Jgls oo B WS Sgam Ul § slad] ol i s
Wb e 3lauly 5l

s dskel /s guS suue O s sl elgud (g 5V dlasiont] Al LB
(ool Vo JS (0 dolg pasd oo Ji led 55) dssls
ey sy one ) o Gaadl ol Bl sl pesdl) o Glor Ul o153 g s

Hoasd Voo S (0 a2ty pasd e U Led SF) A=l 58

ORI/ [P VPN SUIVECIP S CVSPES BTV VIRE-CE PP JREESTPRRSPES
5 @o pull s (LSl (il O s de pw aldl] Oy o] g
0 s o Ol Wlmw il § dsmo Bagad d95 olsy Jie sl
ol & Hlalis qsule pib shadl Jel § H il Bliz wlua] Jlge]
pus guizdl blacll dufos § Uses olyeraly Jscdll & &y oalall & $1 pdludls
il ey colan¥l e Blasdl e 88l pas 5T Glas) Gsam

Sstun £ S 1y Lo bads pul Sl gl § Slsl) pamy Ssas Loyl byl
A Sstus 83035 pll & opil Sl st 83 cslisdl sl pull & pslisd]
(eolisle Lole 8L Slgius) uSUI Uil g Ol Las g5l & 83L 3 cclyysdl

Hoasd Voo v IS (0 a3 pasid oo J lod S5) 800
Dgan slyos LS ool Do ysis dgll Jl ol wlod] eslsll dwlusd] b $
dz gl pog 9 s 48) e

ISl pslel T UseguS e U b3l MR wie 55T dusle BT Cllons
350 S Wigior B S « Gkl e adie

1098 9400 O kol

ol 1+ US 00 oy pasd 5o Ui lod S5) dils

& o ohdl dahie § H lew ¥ § sl sl gy (Blodl Ol and el
sl § > all bl cpllasdl 5T Lolall § b OLit i pus Jlge] Sasl]

Sz Bl s 5= d3SlEYL daes (2lel sl § T Jsdl Slendl s5as
& Lol Giume B3 (pll wy ucde BB b ) 090l Olygiune 83b5 Ui pal
Mty 18U by Sl g5l G 3ok «bysdl pase Gstue 8L @)

Hoasd Ve S Ga uols paid oo UB Lod 33) AL 42

58 s G5 Dyseal] pilhally By )l LY glil e g5 ae (plasil
JalSUIl pd] § 355 3 Ay o Aol Ml Jshaa (i35 Sga 5] SlaaS
1655 98 U1 ,aY pul lad § g o by ] BLS] cpuiitl] § OWkio sy
G e 525 yuall § &) pusy sl $U Hsmd) doud (A3 OYelis) slozyl

Sl b diwlumy Csmas Galz ab (salz gib @S (L)uall dnill
slely Hgmis lasll § dzgll pi L Comas

H(pasd V00 e JS oo doly pasd oo Ji Ld S5) 800
«$3lS r3a8 Slo IS i (Ol Gsano) 8 isdl sifs el slfs 4zl py55
oilsd

Swdglel

ol 1+ JS o sy aid o ST § 355) e il

(lsudl o)) dadgll

(opludl Vo US (0 oty et pe Ui Lo %) dsls

By y9nd ol ool ulsilly Hemi Jo U o8 OLis ol dalais § 4

Package leaflet: Information for the user

Olmidip 40 mg/10 mg film-coated tablets

olmesartan medoxomil/amlodipine

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are

the same as yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet (see

section 4).

What is in this leaflet:

1. What Olmidip is and what it is used for.

2. What you need to know before you take Olmidip.
3. How to take Olmidip.

4. Possible side effects.

5. How to store Olmidip.

6. Contents of the pack and other information.

1. What Olmidip is and what it is used for

Olmidip contains two substances called olmesartan medoxomil
and amlodipine (as amlodipine besilate). Both of these
substances help to control high blood pressure.

- Olmesartan medoxomil belongs to a group of medicines called
“angiotensin-Il receptor antagonists” which lower blood
pressure by relaxing the blood vessels.

- Amlodipine belongs to a group of substances called “calcium
channel blockers”. Amlodipine stops calcium from moving
into the blood vessel wall which stops the blood vessels from
tightening thereby also reducing blood pressure.

The actions of both these substances contribute to stopping the
tightening of blood vessels, so that blood vessels relax and blood
pressure decreases.

Olmidip is used for the treatment of high blood pressure in
patients whose blood pressure is not controlled enough with
either olmesartan medoxomil or amlodipine alone.

2. What you need to know before you take Olmidip

Do not take Olmidip ) o

if you are allergic to olmesartan medoxomil or to amlodipine
or a special group of calcium channel blockers, the
dihydropyridines, or to any of the other ingredients of this
medicine (listed in section 6).

If you think you may be allergic, talk to your doctor before
taking Olmidip.

if you are more than 3 months pregnant (It is also better to
avoid Olmidip in early pregnancy - see section “Pregnancy
and breastfeeding”).

if you have diabetes or impaired kidney function and you are
treated with a blood pressure lowering medicine containing
aliskiren. ) o .

if you have severe liver problems, if bile secretion is impaired
or drainage of bile from the gallbladder is blocked (e.g. by
gallstones), or if you are experiencing any jaundice (yellowing
of the skin and eyes).

if you have very low blood pressure.

- if 'you are suffering from insufficient blood supply to your
tissues with symptoms like e.g. low blood pressure, low
pulse, fast heartbeat (shock, including cardiogenic shock).
Cardiogenic shock means shock due to severe heart troubles.
if the blood flow from your heart is obstructed (e.g. because of
the narrowing of the aorta (aortic stenosis)).

if you suffer from low heart output (resulting in shortness
of breath or peripheral swellings) after a heart attack (acute
myocardial infarction).

Warnings and precautions
Talk to your doctor or pharmacist before using Olmidip.

Tell your doctor if you are taking any of the following medicines

used to treat high blood pressure:

- an ACE-inhibitor (for example enalapril, lisinopril, ramipril), in
p|z§rtl(ipular if you have diabetes-related kidney problems,

- aliskiren.

Your doctor may check your kidney function, blood pressure,
and the amount of electrolytes (e.g. potassium) in your blood
at regular intervals.

See also information under the heading “Do not take Olmidip”.

Tell your doctor if you have any of the following health problems:

- Kidney problems or a kidney transplant.

- Liver disease.

- Heart failure or problems with your heart valves or heart
muscle. ) o

- Severe vomiting, diarrhoea, treatment with high doses of
“water tablets” (diuretics) or if you are on a low salt diet.

- Increased levels of potassium in your blood.

- Problems with your adrenal glands (hormone-producing
glands on top of the kidneys).

Contact your doctor if you experience diarrhoea that is severe,
persistent and causes substantial weight loss. Your doctor may
evaluate your symptoms and decide on how to continue your
blood pressure medication.

As with any medicine which reduces blood pressure, an excessive
drop in blood pressure in patients with blood flow disturbances
of the heart or brain could lead to a heart attack or stroke. Your
doctor will therefore check your blood pressure carefully.

You must tell your doctor if you think that you are (or might
become) pregnant. Olmidip is not recommended in early
pregnancy, and must not be taken if you are more than 3 months
pregnant, as it may cause serious harm to your baby if used at

that stage (see section “Pregnancy and breast-feeding”).
Children and adolescents (under 18)

Olmidip is not recommended for children and adolescents
under the age of 18.

Other medicines and Olmidi

Tell your doctor or pharmacist if you are taking, have recently

taken or might take any of the following medicines:

- Other blood pressure lowering medicines, as the effect of
olmesartan medoxomil/amlodipine can be increased. Your
doctor may need to change your dose and/or to take other
precautions:

If you are taking an ACE-inhibitor or aliskiren (see also
information under the headings “Do not take Olmidip” and
“Warnings and precautions”).

- Potassium supplements, salt substitutes containing

potassium, “water tablets” (diuretics) or heparin (for thinning

the blood and prevention of blood clots.). Using these
medicines at the same time as olmesartan medoxomil/
amlodipine may raise the levels of potassium in your blood.

Lithium (a medicine used to treat mood swings and some

types of depression) used at the same time as olmesartan

medoxomil/amlodipine may increase the toxicity of lithium. If
you have to take lithium, your doctor will measure your lithium
blood levels.

- Non-Steroidal Anti-Inflammatory Drugs (NSAIDs, medicines used

to relieve pain, swelling and other symptoms of inflammation,

including arthritis) used at the same time as Olmidip may
increase the risk of kidney failure. The effect of olmesartan
medoxomil/amlodipine can be decreased by NSAIDs.

Colesevelam hydrochloride, a drug that lowers the level

of cholesterol in your blood, as the effect of olmesartan

medoxomil/amlodipine may be decreased. Your doctor may
advise you to take Olmidip at least 4 hours before colesevelam
hydrochloride.

- Certain antacids (indigestion or heartburn remedies), as the

effect of olmesartan medoxomil/amlodipine can be slightly

decreased.

Medicines used for HIV/AIDS (e.%. ritonavir, indinavir,

nelfinavir) or for the treatment of fungal infections (e.g.

ketoconazole, itraconazole).

Diltiazem, verapamil, (agents used for heart rhythm problems

and high blood pressure%.

- Rifampicin, erythromycin, clarithromycin (antibiotics), agents

used for tuberculosis or other infections.

St. John's wort (Hypericum perforatum), a herbal remedy.

Dantrolene  (infusion for severe body temperature

abnormalities).

Simvastatine, an agent used to lower levels of cholesterol and

fats (triglycerides) in the blood. )

- Tacrolimus, cyclosporine, used to control your body's immune
response, enabling your body to accept the transplanted organ.

Tell your doctor or pharmacist if you are taking, have recently
taken or might take any other medicines.

Olmidip with food and drink

Olmidip can be taken with or without food. Swallow the tablet
with some fluid (such as one glass of water). If possible, take
your daily dose at the same time each day, for example at
breakfast time.

Grapefruit juice and grapefruit should not be consumed by
people who are taking Olmidip. This is because grapefruit and
grapefruit juice can lead to an increase in the blood levels of the
active ingredient amlodipine, which can cause an unpredictable
increase In the blood pressure lowering effect of Olmidip.

Elderly

If you are over 65 years of age, your doctor will regularly check
your blood pressure at any dose increase, to make sure that your
blood pressure does not become too low.

Black patients )
As with other similar drugs the blood pressure lowering effect of
Olmidip can be somewhat less in black patients.

Pregnancy and breast-feeding

Pregnancy

You must tell your doctor if you think that you are (or might
become) pregnant. Your doctor will normally advise you to stop
taking Olmidip before you become pregnant or as soon as you
know you are pregnant and will advise you to take another
medicine instead of Olmidip. Olmidip is not recommended
in early pregnancy, and must not be taken when more than 3
months pregnant, as it may cause serious harm to your baby if
used after the third month of pregnancy.

!nyou become pregnant during therapy with Olmidip, please
inform and see your physician without delay.

Breast-feeding

Telldyour doctor if you are breast-feeding or about to start breast-
feeding. Amlodipine has been shown to pass into breast milk
in small amounts. Olmidip is not recommended for mothers
who are breast-feeding, and your doctor may choose another
treatment for you if you wish to breast-feed, especially if your
baby is newborn, or was born prematurely.

If you are pregnant or breast-feeding, think you may be pregnant
or are planning to have a baby, ask your doctor or pharmacist for
advice before taking this medicine.
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Driving and using machines

You may feel sleepy, sick or dizzy or %et a headache while being
treated for your high blood pressure. If this happens, do not drive
?r u%e ‘machines until the symptoms wear off. Ask your doctor
or advice.

This medicine contains less than 1 mmol sodium (23 mg) per
film-coated tablet, that is to say essentially ‘sodium-free’.

3. How to take Olmidip

Always take this medicine exactly as your doctor or pharmacist has
told you. Check with your doctor or pharmacist if you are not sure.

- The recommended dose of Olmidip is one tablet per day.

- The tablets can be taken with or without food. Swallow the
tablet with some fluid (such as a glass of water). The tablet
should not be chewed. Do not take them with grapefruit juice.

- If possible, take your daily dose at the same time each day, for
example at breakfast time.

If you take more Olmidip than you should

If you take more tablets than you should you may experience low
blood pressure with symptoms such as dizziness, fast or slow
heart beat. ) ) )

If you take more tablets than you should or if a child accidentally
swallows some, go to your doctor or nearest emergency department
immediately and take your medicine pack or this leaflet with you.

If you forget to take Olmidip ‘
If you forget to take a dose, take your normal dose on the following day
as usual. Do not take a double dose to make up for a forgotten dose.

If you stop taking Olmidip o
It is important to continue to take Olmidip unless your doctor
tells you to stop.

If you have any further questions on the use of this medicine, ask
your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although
not everybody gets them. If they do occur, they are often mild and
do not require treatment to be stopped.

Although not many people may get them, the following two side
effects can be serious:

Allergic reactions, that may affect the whole bod%/, with swelling
of the face, mouth and/or larynx (voice box) together with itching
and rash may occur during treatment with olmesartan medoxomil/
amlodipine. If this happens stop taking Olmidip and talk to your
doctor immediately.

Olmesartan medoxomil/amlodipine can cause the blood pressure
to fall too low in susceptible individuals or as the result of an
allergic reaction. This could cause severe light-headedness or
faint|r:ig. If this happens stop taking Olmidip, talk to your doctor
immediately and lie down flat.

Other possible side effects with olmesartan medoxomil/
amlodipine:

Common (may affect less than 1 in 10 people):
Dizziness; headache; swelling of ankles, feet, legs, hands, or
arms; tiredness.

Uncommon (may affect less than 1 in 100 people):

Dizziness on standing up; lack of energy; tingling or numbness
of hands or feet; vertigo; awareness of heart beat; fast heart
beat; low blood pressure with symptoms such as dizziness,
light-headedness; difficult breathing; cough; nausea; vomiting;
indigestion; diarrhoea; constipation; dry mouth, upper abdominal
pain; skin rash; cramps; pain in arms and legs; back pain; feeling
more of an urge to pass urine; sexual inactivity; inability to get or
maintain an erection; weakness.

Some changes in blood test results have also been seen and
include the following: increased as well as decreased blood
potassium levels, increased blood creatinine levels, increased
uric acid levels, increases in a test of liver function (gamma
glutamy! transferase levels).

Rare (may affect less than 1 in 1,000 people): }
Drug hypersensitivity; fainting; redness and warm feeling of the
face; red itchy bumps (hives); swelling of face.

Side effects reported with use of olmesartan medoxomil or
amlodipine alone, but not with Olmidip or in a higher frequency:

Olmesartan medoxomil

Common (may affect less than 1 in 10 people):

Bronchitis; sore throat; runny or stuffy nose; cough; abdominal
pain; stomach flu; diarrhoea; indigestion; nausea; pain in the
Joints or bones; back pain; blood in the urine; infection of the
urinary tract; chest pain; flu-like symptoms; pain. Changes in
blood test results as increased fat levels (hypertriglyceridaemia),
blood urea or uric acid increased and increase in tests of liver
and muscle function.

Uncommon (may affect less than 1 in 100 people):

Reduced number of a type of blood cells, known as platelets,
which can result in easily bruising or prolonged bleeding time;
quick allergic reactions that may affect the whole body and may
cause breathing problems as well as a rapid fall of blood pressure
that may even lead to fainting (anaphylactic reactions); angina
(pain or uncomfortable feeling in the chest, known as angina
pectoris); itching; eruption of the skin; allergic skin rash; rash
with hives; swelling of the face; muscular pain; feeling unwell.

Rare (may affect less than 1 in 1,000 people):
Swelllng of the face, mouth and/or larynx (voice box); acute
kidney failure and kidney insufficiency; lethargy.

Amlodipine
Very common (may affect more than 1 in 10 people):
Oedema (fluid retention).

Common (may affect less than 1 in 10 people):

Abdominal pain; nausea; ankle swelling; feeling sleepy; redness
and warm feeling of the face, visual disturbance %includlng double
vision and blurred vision), awareness of heartbeat, diarrhoea,
constipation, indigestion, cramps, weakness, difficult breathing.

Uncommon (may affect less than 1 in 100 people):

Trouble sleeping; sleep disturbances; mood changes including
feeling anxious; depression; irritability; shiver; taste changes;
fainting; ringing in the ears (tinnitus); worsening of angina pectoris
(pain or uncomfortable feeling in the chest); iregular heartbeat;
runny or stuffy nose; loss of hair; purplish spots or patches on the
skin due to small haemorrhages (purpura); discoloration of the
skin; excessive sweating; eruption of the skin; itching; red itchy
bumps (hives); pain of joints or muscles; problems to pass urine;
urge to pass urine at night; increased need to urinate (pass urine);
breast enlargement in men; chest pain; pain, feeling unwell;
increase or decrease in weight.

Rare (may affect less than 1 in 1,000 people):
Confusion.

Very rare (may affect less than 1 in 10,000 people):

Reduction in the number of white cells in the blood, which could
increase the risk of infections; a reduction in the number of a
type of blood cells known as platelets, which can result in easily
bruising or prolonged bleeding time; increase in blood glucose;
increased tightness of muscles or increased resistance to passive
movement (hypertonia); tingling or numbness of hands or feet;
heart attack; inflammation of blood vessels; inflammation of the
liver or the pancreas; inflammation of stomach lining; thickening
of gums; elevated liver enzymes; i/ellowmg of the skin and eyes;
increased sensitivity of the skin to light; allergic reactions: itching,
rash, swelling of the face, mouth and/or larynx (voice box) together
with itching and rash, severe skin reactions including intense skin
rash, hives, reddening of the skin over your whole body, severe
itching, blistering, peeling and swelling of the skin, inflammation
of mucous membranes (Stevens Johnson Syndrome, toxic
epidermal necrolysis), sometimes life-threatening.

glott )known (frequency cannot be estimated from the available
ata):

Trembling, rigid posture, mask-like face, slow movements and a
shuffling, unbalanced walk.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes

any possible side effects not listed in this leaflet. You can also

report side effects directly (see details below). By reporting side

igf.ects, jou can help provide more information on the safety of
is medicine.

5. How to store Olmidip
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on
the box and on the blister strip (“EXP"). The expiry date refers to
the last day of that month.

Do not store above 30°C.

Do not throw away any medicines via wastewater or household
waste. Ask your pharmacist how to throw away medicines you no
longer use. These measures will help to protect the environment.

6. Contents of the pack and other information

What Olmidip contains ) o
The active substances are olmesartan medoxomil and amlodipine
(as besilate).

Each tablet contains 40 mg of olmesartan medoxomil and 10 mg
amlodipine (as besilate). The other ingredients are
Tablet core: Pregelatinised maize starch, croscarmellose sodium,
microcrystalline cellulose and magnesium stearate.

Tablet coat: OpadryY-1-7000 and red iron oxide.

What Olmidip looks like and contents of the pack

Olmidip 40 mg/10 mg film-coated tablets are brown reddish,
cy(;mdncal, scored on one side and “OA1" debossed on the other
side.

Olmidip 40 mg/10 mg is supplied in packages containing 28
tablets (7-tablets blister packs).

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A.

Olaz-Chipi, 10. Poligono Industrial Areta

31620 Huarte (Navarra) - Spain

This leaflet was last revised in May 2018.
To Report any side effect(s):

The National Pharmacovigilance & Drug Safety Centre (NPC)

- Fax: +966-11-205-7662

- Call NPC at +966-11-2038222, Exts: 2317-2356-2353-
2354-2334-2340.

- Toll free phone: 8002490000

- E-mail: npc.drug@sfda.gov.sa

- Website: www.sfda.gov.sa/npc

This is a Medicament

-Medicament is a product which affects your health and
its consumption contrary to instructions Is dangerous for

you.

-Follow strictly the doctor's prescription, the method of
use and the instructions of the pharmacist who sold the
medicament.

-The doctor and the pharmacist are the experts in
medicines, their benefits and risks.

-Do not by gourself interrupt the period of treatment
prescribed for you.

-Do not repeat the same prescription without consulting
your doctor.

-Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists
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